
-

·C 

L 

TASK MEMORANDUM 2-2 

ALLOCATION OF POLLUTANT LOADS 

FOR THE HUMBOLDT AND WALKER RIVERS, NEVADA 

FOR 

STATE OF NEVADA 

DEPARTMENT OF CONSERVATION AND NATURAL RESOURCES 

DIVISION OF ENVIRONMENTAL PROTECTION 

FINAL 

MARCH 1978 

BY 

CH2M HILL, REDDING, CALIFORNIA 

PROJECT MANAGER 

WATER QUALITY MODELER 

HYDROLOGIST 

DR. RONALD F. OTT 

DR. NOEL J. WILLIAMS 

DR. JOHN H. HUMPHREY 



TABLE OF CONTENTS 

I. Introduction 

II. Nonpoint Source 

IIA. Natural and Agricultural Loads 

IIB. Urban Stormwater Pollutant Loads 

III. Point Sources 

IV. Recommended Wasteload Allocations 

V. 

IVA. Nonpoint Sources 

IVB. Point Sources 

Suggestions for Future Water Quality Monitoring 
[...]
Zj '\ 1 
• , \ .if, 

/i l., 
t: 

r 

J ~I 
, 
' 



- -

L 

Treatment System 

The existing facility includes a manual bar screen, pumping station, 

Imhoff tank, and outfall sewer which drains into the Toulon sink via the 

Lovelock Drain. No information regarding the design parameters is avail­

able at this time. However, the facility plan indicates that the plant 

would not be capable of meeting current effluent criteria under any con­

ditions and is not now in operation. The City does have a compliance 

schedule which requires compliance by October 1, 1978. 

WELLS 

Wastewater Characteristics 

Wastewater characteristics data for Wells were obtained from NPDES reporting 

logs for the period October 1975 through March 1976. During this time the 

flow averaged 0.21 mgd and was virtually constant. The influent BOD aver­

aged 88 ppm, while the effluent averaged 29 ppm. The influent suspended 

solids averaged 119 ppm, while the effluent averaged 53 ppm. On a mass 

basis, the influent BOD was 154 lbs/day or 0.12 lbs/capita/day, while the 

suspended solids was equivalent to 209 lbs/day or 0.16 lbs/capita/day. 

The average flow is equivalent to 165 gpcd. 

Waste Discharge Permit 

The waste discharge permit requires that the plant comply with secondary 

treatment standards by July 1, 1977. In addition, the permit further limits 

the 30-day average for total phosphates to 1 mg/Land total dissolved solids 

to 500 ppm, while the fecal coliform limit is set at 200 organisms per 

100 ml. 

1-7 



L 
en 
...J 
_J 

w 
s: 



L 

Treatment System 

The existing treatment system in Wells has a design capacity of 0.25 mgd 

and consists of a comminutor with a bypass bar screen being provided, 

followed by a Parshall flume and an aerated lagoon and a facultative pond. 

The wastewater is stored in the lagoon and disposed of by land treatment 

using overland flow. During periods when discharge to surface waters is 

required, the effluent would be discharged to the East Fork of the Humboldt 

River. A 201 Facilities Plan is currently underway and is being performed 

by Pillsbury Engineers. A visit to the site indicated that more detail for 

operation and maintenance of the plant would greatly improve performance. 

The site visit also indicated a bad algae problem. A flume is provided for 

flow measurement, however, the recorder does not work at this time. The 

State of Nevada has issued a compliance schedule which sets a date of 

January 1, 1980, for meeting effluent standards. 

WINNEMUCCA 

Wastewater Characteristics 

Limited data are currently available regarding the wastewater character­

istics. The average annual flow is reported to be 0.75 mgd, while the 

peak dry weather flow is 0.75 mgd and the wet weather peak is reported to 

be 2.25 mgd. The annual average BOD of raw sewage is reported to be 

approximately 160 ppm. No data are available for raw suspended solids. 

Waste Discharge Permit 

The City of Winnemucca currently does not have a NPDES waste discharge 

permit. This is a result of the claim of a no-discharge system. However, 

I-8 



L 
WINNEMUCCA, NEVADA 



_....l\l .. ~'n'T"'".•,,: _,_,,,,.,_._ ---

L 

this is currently being disputed due to the fact that much of the wastewater 

applied to the land short circuits and enters directly into the Humboldt 

River. The State of Nevada is considering issuing an NPDES permit. 

Treatment System 

The existing treatment system is comprised of a barminutor, followed 

by raw sewage pumping, two aerated ponds, and two facultative ponds. 

The ponds may be operated either in parallel or in series. Each aerated 

pond has two mechanical aerators. 

OWYHEE 

Wastewater Characteristics 

Limited wastewater data are available for this source, which is under the 

control of the Bureau of Indian Affairs. The data indicated an average 

effluent flow for December 1975 through August 1976 of 0.038 mgd. The ef-
,71 v•w> 

fluent flow ranges from O.a,3 mgd to 0.49 mgd. 
I' 

"::,"> 

During a similar period, the 

effluent BOD averaged~ ppm, while the suspended solids 
1t l 

averaged 44 ppm. 

The high surrmer suspended solids indicates the presence of algae. 

Waste Discharge Permit 

The waste discharge permit requires that construction plans and specifi­

cations for facilities .to assure compliance with the effluent limitations 

be completed by April 1, 1977. These modifications have been constructed 

and are now in operation. The effluent limitations require secondary 

treatment. Mass discharge rates are given based on a design capacity of 

0.2 mgd. The facility is not now discharging to surface waters. 

1-9 



r 

L 

Treatment System 

The treatment system consists of an influent pumping station followed 

by a 20,000 square foot aerated lagoon using one surface aerator, which 

is then followed by five facultative lagoons having a total area of 73,000 

square feet. No staff is available for operating and maintaining the 

treatment system on a regular basis. 

ELY 

Wastewater Characteristics 

Information regarding the wastewater characteristics for Ely was obtained 

from the October 1976 EPA Report on operation and maintenance of the Ely 

wastewater treatment plant. This report covers the period from November 

1975 through October 28, 1976. The average flow during this period is 

reported to be 1.2 mgd with an equal peak dry and wet weather flow rate. 

The raw BOD and suspended solids for the period were reported to average 107 

mg/Leach, which is equivalent to 1,071 lbs/day or 0.15 lbs/capita/day. The 

effluent suspended solids for the period was 24 ppm, while the effluent 

BOD was 20 ppm. 

Waste Discharge Permit 

At the present time, Ely is not under an NPDES permit, but a state permit 

for secondary treatment will be issued in the near future. 

1-10 



-

r 

L 
ELY, NEVADA 



r , 

L 

Treatment System 

Wastewater enters the Ely treatment plant by gravity. The inffluent 

sewage goes through a comminutor and flume at the inlet structure and then 

flows into an aerated lagoon which has two surface aerators. The flow 

then goes into a secondary clarifier and then through a series of five 

facultative ponds. The water surface of the aerated lagoon, clarifier, 

and facultative ponds is at the same approximate elevation for each. 

The plant was designed for an average daily flow of 1.8 mgd. No scum 

or grease removal is provided in the clarifier and it is thought that 

this creates some inefficiency and difficulty in operation. The plant 

is staffed five days per week on a part-time basis by an operator that 

has not received formal training in the operation of wastewater treatment 

plants. 

CALIENTE 

Wastewater Characteristics 

Data on wastewater charateristics for Caliente have been obtained from the 

November 1976 NPDES Monitoring Report on operation and maintenance of the 

wastewater treatment plant; data cover the period July 1976 through Septem­

ber 1976. The average daily flow during this period was 0.25 mgd. The 

influent BOD averaged 77 ppm, while the effluent averaged 22 ppm. The 

influent suspended solids averaged 58 ppm, while the effluent averaged 35 

ppm. The BOD loading was 160 lbs/day or 0.16 lbs/capita/day, while the raw 

suspended solids was 121 lbs/day or 0.12 lbs/capita/day during the recording 

period. 

1-11 



- ·· · 

r ~~~.-:-~r ... .,,: 1r 
• ·:::; • r",, J:. ,1 ,, ·~~·· ' ,.... . 
~ I ,£:, . ' · ... 

~-r,..r~' :♦ 
.-_. °!!t,1 • I -~- . 

. " • '\ 
\·~- -~ 

,, .. -~ ··iw.,Jli· ·• 

f.1~ti.1 ) I ~§ ~,r .:• f • t \or ~1i&~i. ~=-~ 
I~ • ' I ~~1 . _....a~ } 1 1 ~1 <:,~t, .. I 

.,_ , ~~b~ · 

:f l 
i..•H:~ 
l."l: •' 

I 

i ,. 

ii 
1 .. ~~~ .... ,: . .._"t.,;..__ 

•i<- Jo;& t.!-•· 'J--z 
, ~(~~­

.:_~~ 
' . ~ :f. 

I 

' 



_..-., ... 

Waste Discharge Permit 

The waste discharge permit was issued February 25, 1974, by EPA, and requires 

that secondary treatment standards be met. A fecal coliform level to be 

less than or equal to 200 organisms per 100 ml on a 30-day average is also 

required. The permit further limits the discharge of BOD and suspended 

solids on a mass dishcarge basis of 100 lbs/day based on a design flow rate 

of 0.4 mgd over a 30-day period. 

Treatment System 

The existing plant began operation in January 1974. The plant is an 

extended aeration system having an average design flow of 0.4 mgd. The 

plant includes grit removal, comminution or screening, flow measurement by 

a 6-inch Parshall flume, raw sewage pumping, aeration; followed by clarif­

ication, chlorination, and final screening of effluent. Sludge is recycled 

to the influent pump station from the secondary clarifier. Waste sludge 

is removed from the second clarifier and the chlorine contact chamber and 

is pumped to a digester and then to a sludge drying bed. 

NEVADA BARTH IRON MINE 

The Barth Iron Mine is an open pit operation. At this time it is antici­

pated that production from this mine will cease about 1982. The wastewater 

from this mine consists of groundwater seepage and overland flow which 

collects in the centrai sedimentation pit. 

1-12 



-

! ·' 

·l r, ,i ~ •· - f: •• • •, 
~ 1 • "'· ,,- • • .; • . i ., 
''i _; .' ' ' ·, '. '. .. 
·1 ·~· ' • •' • 
t: , .. ' ' • .. \ ~ 

., \ ' :,: 
I. ' , "'· • ~ ~ ; • 

•. ~3 ' .. 1 .''c. !~1 
t I ~ • •tt~ 

.. 
I 

• ... • f " ". • 
"• • • • I 

"· i \ 
' • 1 • I 

, · .... -:1 • • . . . 
•. :• .. -.: 

' ,,.'. 
i • 

. . · 
(-- ' 
,{' ,· .t,, 

c::( 
0 
c::( 

> 
UJ 
z 

w • 
z>­-r­~z 
z ::> 
oO 
a:U 
- c::( 
:I: ~ 
r- I.I.I 
cccc 
c::( ::> 
co UJ 



L 

Wastewater Characteristics 

Data were obtained from the NPDES discharge monitoring report which covered 

the year 1977, January to April. During this period the average discharge 

flow was 0.64 mgd, while the average suspended solids was 5 ppm and the total 

dissolved solids was 395 ppm and the pH was 8.0. The solids concentrations 

are based on 8-hour composite samples. Concentrations of cadmium, chromium, 

lead, manganese, and mercury are all well within the acceptable limits. 

Waste Discharge Permit 

The waste discharge permit stipulates that suspended solids shall be 

less than 20 mg/Lon a daily average or 30 mg/Lon a daily maximum basis. 

The permit further limits total dissolved solids to a daily maximum of 

500 ppm and the daily flow to 0.87 mg0 Limits are also established .____ __ _ 
for cadmium, chromium, lead, manganese, and mercury. All of the latter 

limits are well above the current discharge levels. 

Treatment System 

The treatment system consists of a sedimentation pit and two variable­

speed pumps, each rated at 400 gpm. The pumps operate 24 hours per day. 

The detention time in the sedimentation pit is approximately one hour. 

GALLAGHER FISH HATCHERY 

The primary function of this hatchery is the hatching, nursing, and rearing 

of native fish. The facility includes 60 175-gallon hatching troughs 

which are used on an intermittent basis. When in operation, these troughs 

I-13 



I ,, 
" I / 

I <t: 
Cl 
<t: 
> w 
z 
>-

>- z 
1, 

a: <t: 
w 0. 
J:~ 

.uO 
I- u 
<t:o 
J: ::i::: . J: ...I 

1 . Cl) w . . .. . LL )-... a: w .. . '. w ...I 
J: ...I 
CJ <t: 
c:t:> 

L f ...I>-
,' 1 ...I OJ 

<t: :::> 
CJ a: 



- - •i.l,,A:...Jool~ ----•-----

L 

are cleaned daily and have a net discharge of 200 gallons per trough. The 

discharge duration is 10 minutes per trough. Twenty-four 2,500-gallon 

nursery ponds are used almost continuously. These ponds are cleaned twice 

monthly and have a total net discharge, per pond, of 6,000 gallons during 

cleaning. The duration of this discharge is 20 minutes per pond. The 

rearing ponds include 26 medium-size ponds of 12,000 gallons each. At pond 

cleaning, which occurs once per month, the net discharge per pond is 18,000 

gallons. The duration of the discharge is 30 minutes per pond. In addi­

tion, 20 large rearing ponds of 19,000 gallons each are also in use. At 

cleaning, the large ponds discharge 25,000 gallons net. These ponds are 

cleaned once per month and have an average duration of discharge of 30 

minutes per pond. 

The operation relys on water from three springs totaling approximately 

12 cfs for flow-through water. This flow-through represents a continuous -
24-hour per day discharge. The facility has the capability to recycle 

a portion of the flow-through, but is not currently doing so. 

The pond cleaning discharge is routed into one discharge system, while the 

effluent resulting from trough cleaning is routed into another discharge. 

Cleaning operations occur more frequently in warm weather and also when 

heavy fish loads and/or heavy feeding occur. 

Wastewater Characteristics and Waste Discharge Permit Conditions 

The hatchery has two discharge points. Discharge No. 1 is the flow-through 

discharge, while Discharge No. 2 is used only for pond cleaning. Each dis­

charge point has different wastewater characteristics and permit conditions 

as summarized in Table 1. 

1-14 



L 
OWYHEE, NEVADA 



(= 

L 

Table 1 
SUMMARY OF PERMIT AND ACTUAL DISCHARGE CONDITIONS FOR GALLAGHER FISH HATCHERY 
(RUBY MARSH) 

(Permit) Actual Conditions 
Average Day Maximum Day 

pem 167D pem 167D 

A. Flow-Through Discharge (7.8 mgd)3.2 mgd 

-c I .,... 
1. Suspended Solids (10)3.3 (650)89 (15)6 (976)160 

2. Total Phosphates (0.2)0.35 (13)8 (0.3)0.4 ( 20) 10 .6 

3. Total Dissolved Solids (340) (22,000) ( 500) (32,400) 

4. Un-ionized Ammonia (0.02) ( 1.3) (0.03) (2.0) 

5. Settleable Solids (0.1 ml/L) (0.2 ml/L) 

B. Pond Cleaning (0.91 mgd)0.4 mgd 

1. Suspended Solids ( 10) 117 ( 76) 390 (15)227 (114)757 

2. Total Phosphates (0.2)2.0 (1.5)6.8 (0.3)4.5 (2.3)15 

3. Total Dissolved Solids (340) (2,580) ( 500) (3,795) 

4. Un-ionized Ammonia (0.02) (0.15) (0.03) (0.23) 

5. Settleable Solids (0.1 ml/L) (0.2 ml/L) 

Wastewater Treatment 

Wastewater from the Hatchery currently receives no treatment and is dis­

charged directly into Ruby Marsh. The facility has a compliance schedule 

for upgrading treatment by December 31, 1978. The water quality in the 

Marsh now appears to be relatively good, according to data obtained by the 

Nevada Department of Environmental Protection. 

1-15 



L 

SPRING CREEK REARING STATION 

The Spring Creek Rearing Station obtains its water directly from Spring 

Creek and Snake Creek. The volume of combined average water usage is 

approximately 2 cfs. The hatchery contains 19 concrete ponds, each of which 

has a net volume of 9,600 gallons. The rearing station has no hatchery 

troughs. The total net discharge per pond during cleaning is approxi-

mately 12,000 gallons. Each pond is cleaned twice per month and the 

duration of the discharge is 30 minutes per pond. The flow-through water 

is discharged from one point, while there are four discharge points used 

during pond cleaning. All flow is discharged directly into Snake Creek. 

The Nevada Department of Fish and Game indicates that the raw water has a 

very high phosphate concentration. The waste discharge permit does not now 

appear to recognize this fact as no appropriate consideration is indicated 

as evidenced by very restrictive standards. 

Wastewater Characteristics and Waste Discharge Permit Conditions 

The wastewater discharge permit for the Spring Creek rearing station 

requires that the limitations outlined below be achieved by July 1, 1977. 

At this point, the required treatment is not being provided. The discharge 

data are as recorded for the year 1975. The permit and actual conditions 

are surnnarized in Table 2. 

I-16 



-

L 

'" .. 

.. 

. -C,, .. _; .~ . \,. ,.,, ~-
,•,!;(' -... -{w'.(:1 ,~,v :;•,~­
. ·' ·1~-•.,~;:;.v-1:'iiltf., -::.~~' : • ,....~~,/" ,,._;!\►'-':. 

I • ,.,.. •~t-'•"•• •1-,! 
•• -..· •• ~:j·''fl'i; -1-f;• • 
• ... ~~t ' ,"f~.S:.,...;.,..: I • - ..,., .... -j.?,.;r' ••1 

~;:.,1-t:. :~.:: :;­
,j ·/~{~ .t ·: 

... '"1• _,,.t 